	Ref No.: FOI/2425/SG15929

	Date FOI request received: 16th January 2025

	Date FOI response:  20th January 2025

	REQUEST & Response:
1. Clozapine Titration Protocol:
Please provide a copy of or details about the current Clozapine initiation protocols used by [Leicestershire Partnership NHS Trust. This includes the procedures, guidelines, and any specific criteria followed for titrating Clozapine doses.

OUR RESPONSE: Please see attached current version in use.
2. Clozapine initiation:
How many patients with an ICD-10 diagnosis of F20 to F29 were on the caseload in 2024? 

OUR RESPONSE: From our preliminary assessment, we estimate that compliance with your diagnosis request would exceed the appropriate costs limit under section 12 of the Freedom of information Act 2000, currently £450, as we do not centrally record the information being requested and this would require a manual review of patient records to determine. 

How many patients were initiated on clozapine in 2024 in any setting? 

OUR RESPONSE:43.
3. Outpatient Clozapine Initiation:
Does Leicestershire Partnership NHS Trust offer Clozapine initiation in an outpatient setting? If so, how many patients were initiated via this route in 2024? 

OUR RESPONSE: Yes, 0.
4. Specialised Teams vs. CMHT Responsibilities:
Is Clozapine titration conducted by a specialised or dedicated team within Leicestershire Partnership NHS Trust? Do Community Mental Health Teams (CMHTs) carry out clozapine initiation as part of their general duties? If it is done by a specialised / dedicated team, please provide further details regarding the structure of the team.

OUR RESPONSE: Overseen predominantly by the Acute Recovery Team (day service). Patient in clinic during the escalation. No doses changes over the weekend. Complex patients may have input from the Assertive Outreach Team.
5. Clozapine Titration for Under-18s:
Does Leicestershire Partnership NHS Trust offer Clozapine initiation for patients under the age of 18? If so, when was this practice introduced and are there any specific guidelines for titrating Clozapine in this age group?

OUR RESPONSE: No.


	Attachments:
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Introduction 


Clozapine is classified as a red drug (initiated and prescribed by specialist consultant) under the 


Leicester, Leicestershire and Rutland Area Prescribing Committee (LLR APC) Traffic Light system and 


formulary. Leicestershire Partnership Trust (LPT) is registered to provide a treatment, supply, and 


monitoring service to all patients prescribed clozapine within the Leicestershire locality. It also 


provides a facility for Point of Care Haematological Testing (PocHi), allowing for the availability of fast-


tracked blood monitoring and subsequent supply by the clozapine clinic. 


It is a requirement that all patients prescribed clozapine, their consultant psychiatrist, and the 


dispensing pharmacist are registered with a clozapine monitoring agency due to the high risk of 


neutropenia/agranulocytosis during treatment. Clozapine is available as several different brands. The 


brand of choice at LPT is Zaponex® (available as orodispersible tablets if needed). Clozapine remains 


subject to regular blood monitoring by the Zaponex® Treatment Access System (ZTAS) at all times. 


 


Purpose 


This guideline sets out to provide a comprehensive framework for clozapine initiation, management, 


service provision and supply. It is intended for use in both inpatient and outpatient settings.  


 


Roles and Responsibilities 


Consultant Psychiatrist 


▪ Responsible for clinical decision to initiate clozapine and subsequent documentation in clinical 


notes (e.g., SystmOne) 


▪ Ensure that patient has given valid consent to commencing treatment or if patient lacks 


capacity that it is in their best interest 


▪ Review existing medication and smoking status of patient for drug interactions/concurrent 


side-effects and ensure that it is appropriate and safe to start clozapine. Some drugs need to 


be discontinued prior to clozapine initiation (i.e., carbamazepine and antipsychotic depot 


injections) 


▪ Ensure that all appropriate members of the patient’s care team are informed 


▪ Complete ZTAS registration if not done so already  


▪ Refer patient to the clozapine clinic and register patient to ZTAS 


▪ Inform clozapine clinic/pharmacy/GP of any changes to clozapine dose 


▪ Clinical review by consultant psychiatrist (or other prescriber/pharmacist) as appropriate 


and/or at least annually 


▪ Prescribers must comply fully with the required safety measures 


▪ Contactable out of hours for urgent queries i.e., management of red result 


 NB. Some of the above tasks may be delegated by the Consultant Psychiatrist to other prescribers within the 


team as deemed appropriate. 
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General Practitioner 


▪ Ensure blood and physical health monitoring is carried out  


▪ Report any patient/carer concerns to the secondary care team 


 


Clozapine Service (Pharmacy Technician led) 


▪ Ensure prescriber is registered with ZTAS 


▪ Register patient with ZTAS 


▪ Counsel inpatients on clozapine treatment 


▪ Confirm blood monitoring has been carried out as per clozapine monitoring frequencies 


▪ Inform consultant if an amber/red result is reached (for red results in an outpatient setting 


ensure the patient is contacted)  


▪ Inform consultants by email of clozapine levels, as per notification from Magna Laboratories   


▪ Follow up patients who did not attend their appointments/have blood monitoring done 


▪ Ensure smooth transfer of care between local and out of area care providers (e.g., to and from 


UHL) and establish treatment adherence where necessary 
 


Pharmacist 


▪ Ensure the prescribed clozapine dose is correct for patient 


▪ Review patient’s medication to rule out any drug-drug interactions 


▪ Undertake patient counselling 


▪ Ensure patient blood monitoring is up-to-date and valid  


▪ Authorise supply against a valid full blood count (FBC) result 


▪ Provide advice to consultants/prescribers regarding red/amber results and clozapine levels 


where necessary  


▪ Contactable out of hours for urgent queries i.e., management of red result 


 


Supplying Pharmacy (LPT)  


▪ Inform clozapine clinic of new patients/new admissions on clozapine in an inpatient setting  


▪ Dispense clozapine only against a valid prescription and a green (or in some cases amber) 


blood result 


▪ Inform the clozapine clinic of any issues regarding supply of clozapine 


▪ Provide clozapine alert card (see Appendix 5), patient information leaflets (PIL), and Choice 


and Medication card  
 


Nursing Staff (Inpatient/PocHi/Community Psychiatric Nurse) 


▪ Ensure physical health monitoring is carried out  


▪ Monitor and report the development of side effects 


▪ Observe and report the patient’s progress 
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▪ Provide information and support to the patient and carers or refer to pharmacy where 


appropriate for further medication related information 


▪ Report and act on any concerns obtaining physical monitoring, attendance for 


appointments/clozapine clinic, and concordance issues  


▪ Document all discussions and observations on electronic patient medical record e.g., 


SystemOne 


 


Patient/Carer 


▪ Monitor mental state and report any deterioration in symptoms 


▪ Assist with adherence/compliance or discuss concerns regarding this with the secondary care 


team/GP 


▪ Report any side effects or physical health concerns 


 


Clozapine Initiation 


When to consider clozapine 


Clozapine is an atypical antipsychotic indicated for treatment resistant schizophrenia. It is considered 


in patients who have had a poor response to two or more antipsychotics (atypical and typical) or have 


had a severe reaction/intolerance to other antipsychotics (including atypical agents). It has been 


shown to be effective in the treatment of both positive and negative symptoms of schizophrenia.  


Clozapine is also indicated in psychotic disorders during the course of Parkinson's disease, in cases 


where standard treatment has failed. 


 


Essential Suitability Criteria  


Patients should fulfil the standard licensed product criteria for receiving clozapine, as outlined in the 


Summary of Product Characteristics (SPC). Initiation of clozapine is restricted to those patients with a 


white blood cell (WBC) count of ≥ 3.5 x 109/L and an absolute neutrophil count (ANC) of ≥ 2.0 x 109/L. 


Patients must be assessed for the ability to self-medicate a complex regimen and take into account 


their previous concordance history. Clozapine treatment should only proceed where there are no 


concerns for compliance and intervention. Healthcare providers and family/carers should be 


motivated to support service users.  


Informal patients should consent to clozapine treatment and blood monitoring. In patients who are 


subject to Mental Health Act legislation, a Form T2 or T3 is required. This should include the 


prescribing of clozapine before treatment commences. In some cases, a C6 may be required to 


supplement an existing T2/T3. 


Pre-initiation Assessments 
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▪ Every patient requires individualised evaluation before initiation of treatment 
 


▪ Carers should be provided with information about clozapine (PIL or Choice and Medication 


website) and the following: 


-realistic expectations for recovery time frame 


-recognition of adverse reactions to clozapine and what to do if they occur  


▪ Full medical history establishing any concomitant disease (i.e., cardiovascular disease, 


epilepsy, diabetes, or haematological disorders) 


 


▪ Review concomitant medications for possible interactions e.g., bone marrow suppressants, 


benzodiazepines, anticholinergics, anti-hypertensives, alcohol, monoamine oxidase inhibitors 


(MAOIs), central nervous system (CNS) depressants, highly protein bound drugs, phenytoin, 


lithium 


 


▪ Full physical examination - including weight, pulse, temperature, and blood pressure 


 


▪ Psychiatric baseline measurements wherever possible against which progress/decline can be 


measured 


 


▪ Patient requires registration with ZTAS and should have an initial FBC 


 


▪ Full blood monitoring - U&Es, LFTs, HbA1c and full lipid profile (including cholesterol and 


triglycerides)   


 


▪ Avoid complex titration of antipsychotics- it is recommended that the other antipsychotics 


should be first discontinued by tapering dosage down 


 


▪ Patient is provided with emergency contact numbers for each of the teams involved in their 


care and reminded to contact their doctor immediately if any signs of infection develop. 


Particular attention must be paid to flu-like complaints such as fever or sore throat and to 


other evidence of infection which may be indicative of neutropenia 


 


▪ Determine smoking status 


 


▪ Bowel assessment 


 


 


 


Contraindications 
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As per the Summary Product Characteristics (SPC) for clozapine, it is not recommended in the 


following: - 


▪ Hypersensitivity to the active substance or to any of the excipients 


▪ Patients unable to undergo regular blood tests 


▪ History of toxic or idiosyncratic granulocytopenia/agranulocytosis (with the exception of 
granulocytopenia/agranulocytosis from previous chemotherapy) 


▪ History of clozapine-induced agranulocytosis 


▪ Impaired bone marrow function 


▪ Uncontrolled epilepsy 


▪ Alcoholic and other toxic psychoses, drug intoxication, comatose conditions 


▪ Circulatory collapse and/or CNS depression of any cause 


▪ Severe renal or cardiac disorders (e.g., myocarditis) 


▪ Active liver disease associated with nausea, anorexia or jaundice, progressive liver disease, hepatic 
failure 


▪ Paralytic ileus 


 


Contraindication of concomitant use  


▪ Clozapine treatment must not be started concomitantly with substances known to have a 
substantial potential for causing agranulocytosis/myelosuppression. 


i.e., Concomitant use of long-acting depot antipsychotics is to be discouraged because 
these cannot be rapidly removed from the body, in case of adverse event 


▪ Alcohol should not be used concomitantly with clozapine due to possible potentiation of sedation 


▪ Certain antibiotics may elevate clozapine plasma levels thus leading to risk of toxicity 


i.e., erythromycin (macrolide) and ciprofloxacin (quinolone) 


 


Caution in prescribing 


In some medical scenarios e.g., acute infection, history of cardiac disease, following sudden cessation 


or decrease in smoking, patients may need a lower dose than usual. The management of individual 


cases is best discussed with the LPT Pharmacy team. 


Special attention should be paid to patients with known diabetes or a history of cardiac disease, 


seizures, or Neuroleptic Malignant Syndrome. 


Be aware that concomitant use with the following may require extra monitoring due to the risk of 


adverse reactions e.g., selective serotonin reuptake inhibitors (SSRIs), warfarin, lithium and anti-


hypertensives. 
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Inpatient initiation 


Starting therapy  


Clozapine is prescribed initially as an escalation regime. The starting dose must not exceed 


12.5mg/day, taken in the evening. Subsequent dose increases must be in 12.5mg increments, with a 


maximum of two increments a week not exceeding 50mg. The total clozapine dose should be in 


divided doses.  


At the end of a 15-day escalation a total daily dose of 300mg should be aimed for (150mg twice a day). 


Further dose increases should be made slowly in increments of 50 to 100mg each week.  


Before starting clozapine, baseline physical health checks are conducted including blood pressure, 


pulse, temperature, respiratory rate, FBC, urea and electrolytes (U&Es), ECG, fasting glucose, full lipid 


profile, LFTS, and HbA1c. 


Please refer to appendices 1, 2, or 3 for dose escalation depending on intended speed of titration. 


 


Prescribing  


Clozapine escalation should be prescribed as one of the following two inbuilt protocols on WellSky 


(EPMA): 


CLOZAPINE 15 DAY INPATIENT ESCALATION (see Figure 1.1) 


CLOZAPINE 8 DAY INPATIENT ESCALATION (see Figure 1.2) 


Figure 1.1 


 


 


Figure 1.2 
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If a patient is discharged from inpatient care before day 14 then refer to the outpatient initiation 


section. 


Upon completion of the titration, maintenance doses can be prescribed in accordance with patient 


response to clozapine treatment. 


 


Outpatient initiation  


Ideally, and considering the need to minimise the risks associated with clozapine, initiation should 


occur within a mental health inpatient setting. Patient reluctance to be admitted and a lack of bed 


availability in hospitals may result in the need to start clozapine therapy in the community via 


community mental health teams (CMHTs). 


Before starting clozapine, baseline physical health checks are conducted including blood pressure, 


pulse, temperature, respiratory rate, FBC, U&Es, ECG, fasting glucose, full lipid profile, LFTS, and 


HbA1c. 


Outpatient initiation should never compromise patient safety. Treated patients must always remain 


under the supervision of a Consultant Psychiatrist. Zaponex® treatment remains subject to monitoring 


by ZTAS.  


Please refer to appendices 1, 2, or 3 for dose escalation depending on intended speed of titration. 


 


Monitoring  


In the UK, a white cell count with a differential count must be monitored: 


▪ At least weekly for the first 18 weeks of treatment 


▪ At least 2-week intervals between weeks 18 and 52 


▪ After 1 year of treatment with stable neutrophil count, patient may be monitored at least at 


4-week intervals 


Monitoring must continue throughout treatment and for at least 4 weeks after discontinuation. 


Additionally, the following blood monitoring is done at baseline and annually; U&Es and LFTs. Fasting 
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glucose, full lipid profile, and HbA1c are undertaken at baseline, three months, and annually 


thereafter.  


The following physical health checks are undertaken upon initiation: twice daily blood pressure, pulse, 


temperature, respiratory rate, and an ECG. Thereafter an annual ECG is required. 


 


Interpreting Blood Results 


ZTAS categorises blood results according to the following colour coded system: 


Colour Alert WBC count x 109/L Neutrophil count x 109/L Action 
 


Green > 3.5 > 2.0 


Supply permitted 
against valid 
prescription. 


 


Amber 3.0 – 3.5 1.5 – 2.0 


Refer to duty 
pharmacist and 


prescriber. Supply can 
only be permitted on 


the basis of an 
individual review. 


Red < 3.0 < 1.5 


Stop clozapine 
treatment. Refer to 


duty pharmacist and 
prescriber (see 


guidance on red 
results). 


 


 


 


Benign Ethnic Neutropenia (BEN) 


BEN is a hereditary condition characterised by low neutrophil counts and accounts for clozapine 


associated neutropenia and treatment cessation. It occurs in 25-50% of people of Afro-Caribbean or 


Middle Eastern descent. If a patient is suspected of BEN, there should be a referral to a haematologist 


for confirmation of diagnosis and ZTAS informed. 


 


 


Management of Red Results  
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A red result is confirmed by ZTAS when: 


WBC < 3.0 x 109L and/or 


Neutrophils <1.5 x 109L L and/or 


Platelets <50 x 109L 


The mechanism may be related to clozapine toxicity within bone marrow. In its most severe form, it 


can result in agranulocytosis (neutrophil count of <0.5 x 109L). 


NB. Please note for patients with a diagnosis of BEN, the occurrence of amber and red results may be 


more frequent and therefore require individualised plan of care. A baseline neutrophil count as low 


as 1.5 x 109L may be considered a normal reading.  


 


 


 


▪ Clinicians are expected to observe and assess for signs and symptoms of infection i.e., fever, sore 


throat and immediate action sought upon suspicion of infection 
 


▪ Undertake further haematological monitoring (FBC) to confirm red result and thereafter daily FBC 


testing until two successive green results are achieved. Monitoring of C-reactive protein (CRP) is 


advisable. Seek advice from haematology if the nature of the blood dyscrasia is unknown. Liaise 


with clozapine team and ZTAS for further advice 
 


▪ Perform routine observations (BP, pulse, respiratory rate, and temperature) 
 


 


▪ Review any other medication that may further contribute to neutropenia. Further prescribing may 


require guidance and supervision of the Consultant Haematologist/Consultant Psychiatrist 
 


▪ Avoid the use of antipsychotics due to the associated risks of blood dyscrasias. However, some 


individual cases may warrant the use of oral haloperidol when required following risk/benefit 


assessment. Amisulpride, sulpiride, and aripiprazole are not associated with blood dyscrasias. 


Long-acting depot injections must NOT be used 
 


▪ Every attempt should be made to ensure the patient understands the potential seriousness of the 


red result 
 


▪ In an inpatient setting, pharmacy/nursing staff are to ensure the removal of patient’s clozapine 


supply from the ward 
 


▪ In an outpatient setting, Clozapine Service to contact the patient/carer/community mental health 


team to ensure clozapine is stopped 
 


 


 


On receipt of a red result, ZTAS will generate an alert to the registered clozapine pharmacist 


and clozapine team; it is important to STOP CLOZAPINE TREATMENT IMMEDIATELY. 


 


An initial red result, as per ZTAS, is classed as unconfirmed and requires repeat FBC monitoring. 


Upon receipt of a second red result (defined as confirmed), CLOZAPINE TREATMENT MUST NOT 


BE RESTARTED. 







LPT Clozapine Guidelines  Page 13 of 33 


 


 


Clozapine treatment may only be recommenced when two daily consecutive green results have been 


obtained (following a single red result). 


 


Clozapine Re-Challenge 


ZTAS and the Trust pharmacy services must be contacted for advice on how to re-challenge with 


clozapine. Clozapine re-challenge is a high-risk process and should ideally be undertaken in a highly 


supported environment (i.e., inpatient setting). Where hospitalisation is not an option home 


treatment should be provided.  


A planned clozapine re-challenge should be carefully considered in those patients who: - 


▪ have previously derived significant benefit from clozapine 


▪ demonstrated a lack of response to other treatment options 


▪ have been reviewed by a Consultant Haematologist 


▪ specifically request re-initiation of clozapine treatment 


▪ had a previous episode of neutropenia but not agranulocytosis or myocarditis 


ZTAS consider all clozapine re-challenges in patients who have had a previous red result to be outside 


its product licence and, as such, the prescribing clinician takes additional responsibility for the 


outcome of treatment. Prescribing clinicians must complete an off-label agreement for Zaponex® 


treatment (available from ZTAS website or Clozapine Service).  


Advice should be sought from the clozapine team/ZTAS regarding haematological monitoring. ZTAS 


usually suggest the following schedule for additional monitoring frequencies: 


 


Week of Treatment Monitoring Frequency 


1 to 12 weeks Twice a week* 


13 to 52 weeks Weekly* 


Thereafter Weekly or Fortnightly* 


*the frequency of monitoring is negotiable and should be titrated accordingly to the level of risk and 


time course/nature of the previous red result 


Once agreement of re-challenge has been made, a satisfactory (green) FBC result must be met. Liaise 


with the Trust pharmacy department regarding initiation schedule, prescription paperwork and supply 


of clozapine. 


All documentation regarding patient’s treatment plan must include indication for clozapine treatment 


and rationale for re-challenge, details of any planned augmentation strategies, proposed titration, and 


monitoring schedule.  


Use of Lithium in Clozapine Rechallenge 
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Evidence suggests that augmentation with lithium reduces the likelihood of further blood dyscrasias 


in patients undergoing clozapine rechallenge following a red result. It is important to implement the 


additional therapeutic drug monitoring of lithium. Please be aware that concomitant use may mask 


agranulocytosis and be associated with reversible neurological adverse effects (ataxia, coarse tremor, 


and myoclonus). 


 


Management of Mild Neutropenia in Afebrile Patients 


Mild neutropenia is classed as a neutrophil count of >1 -1.5 x 109L. Afebrile patients may be managed 


in an inpatient or outpatient (home or community) setting, as per the advice of a Consultant 


Haematologist/Consultant Physician.  


The following must be undertaken in an inpatient and outpatient setting: - 


▪ Carry out routine observations (BP, pulse and temperature) 


▪ Undertake daily FBC and C-reactive protein (CRP) monitoring. Once neutrophils are within range 


(>1.5 x 109L) continue with twice weekly FBC monitoring as per ZTAS 


▪ Avoid salads, yoghurt, unpeeled fruit, pâté, or soft cheese. Give sterilised milk/water or canned 


drinks 


▪ Monitor mental state 


▪ Follow local Trust policy on infection control 


In an outpatient setting the risk of infection may be reduced if the patient can be managed in their 


home environment. The following additional criteria must be met to allow for outpatient 


management: - 


▪ Community team to provide a minimum of once daily visits (preferably by a registered nurse). In 


practice this will require involvement from the Crisis Resolution Team 


▪  Immediate access to hospital admission if any deterioration in physical status 


▪ Neutrophil count of >1.5 x 109L 


▪ Absence of fever (temperature of ≥38oC) 


 


Management of Mild Neutropenia in Febrile Patients 


If the patient develops a fever (>38oC) on two occasions, or a single measurement of temperature of 


>39 oC whilst being monitored at home, this is a medical emergency and will require admission to an 


acute hospital. Management, of which, is undertaken under the supervision of a Consultant 


Haematologist/Consultant Physician.  


 


 


Management of Moderate to Severe Neutropenia in Afebrile and Febrile 


Patients 
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Moderate to severe neutropenia is classed as a neutrophil count of <1 x 109L. Both afebrile and febrile 


patients presenting with moderate to severe neutropenia MUST be admitted to an acute hospital.  


The following must be undertaken: - 


▪ Carry out routine observations (BP, pulse and temperature) 4 hourly 


▪ Undertake daily FBC and C Reactive Protein (CRP) monitoring. Once neutrophils are within range 


(>1.5 x 109L) continue with twice weekly FBC monitoring as per ZTAS 


▪ Assess renal and liver function (urea and electrolytes and liver function tests) 


▪ Review and treat infection with advice from microbiology  


▪ Avoid salads, yoghurt, unpeeled fruit, pâté, or soft cheese. Give sterilised milk/water or canned 


drinks 


Treatment with a granulocyte-colony stimulating factor (G-CSF), such as filgrastim (300 micrograms 


subcutaneously once daily), may be recommended by the Consultant Haematologist in acute and 


ongoing management of cases (until neutropenia is resolved). Additional prophylactic oral treatment 


with an antibacterial (chlorhexidine) and antifungal (nystatin) is recommended. 


 


Refusal of Blood Monitoring Intervention  


In the event of refusal of blood monitoring, continuation of clozapine should be reviewed with a view 


to stopping treatment.  


A patient who is detained under the Mental Health Act (1983) and refusing blood monitoring may, in 


their best interest, have a sample obtained under Section 63 and then if necessary, under a Section 


58 certificate. However, the benefits of instigating treatment in this way must far outweigh any 


possible adverse effects to the patient and minimum force used to obtain the blood sample. 


 


Advice for Sampling and Interpreting Clozapine and Norclozapine levels  


Clozapine levels must be taken when a stable dose has been achieved and following dose adjustments 


or the addition/removal of interacting agents (smoking). It is necessary to check levels at least annually 


for insidious changes in levels which may be currently asymptomatic. Levels should also be checked if 


non-compliance or slow metabolism is suspected. 


Interpretation of blood levels should always be done in conjunction with clinical observations and 


prescribers should avoid making decisions about doses based solely on plasma level measurements. 


 


 


When to take levels 
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Trough levels of clozapine are taken 12 hours after the previous dose and prior to the next dose if 


patient is on a twice daily dosing regimen. To allow for steady state to be achieved levels should only 


be taken if patient has been on a stable dose for at least five days. 


 


Clozapine Assay 


When a clozapine assay is required, the Clozapine Service should be contacted to make arrangements 


for the provision of an assay kit. It is important to record the date and time of sampling and time of 


administration of last dose on the sample to aid interpretation of results. If a sample is known to be 


hazardous (i.e., Hepatitis C), please inform the clozapine technician as special provisions may need to 


be made. Samples are processed by Magna Laboratories. 


 


Therapeutic Range 


Clozapine levels of > 0.35mg/L are considered therapeutic however a clinical response may be seen at 


lower plasma levels. The upper limit of the target range is not well established but limited evidence 


suggests that a level of 0.60mg/L can be used as an approximate maximum cut-off value. Levels 


greater than this have been shown to be associated with an increased risk of seizures and adverse 


drug reactions. 


 


Norclozapine 


Norclozapine is an active metabolite of clozapine with potential therapeutic activity. It has been shown 


that the norclozapine level is normally around two-thirds of the clozapine level, i.e., if the clozapine 


level is 0.3mg/L we would expect the norclozapine level to be 0.2mg/L. If this is not the case it may be 


advisable to repeat the level.  


 


Interpreting levels 


When interpreting levels, the following should be taken into consideration:  


▪ date and time of the last dose given 


▪ dose given 


▪ date and time of the sample (ensuring that the sample taken was 12 hours post dose)  


▪ whether steady state was achieved 


Clinicians should be advised to repeat the level if the above criteria cannot be met. 
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Trough 
clozapine 


level (mg/L) 


Clinical 
response 


Comment 


<0.01 Any 


Clozapine is unlikely to have been taken for at least a week before 
sampling except perhaps in the very early stages of dose escalation 
(doses 100mg/day or less). 
 


<0.35 Good 
Consider repeating assay at 6 months, then annually unless 
response deteriorates, or side effects become troublesome. 


 Poor 


Ensure compliance. If poor adherence, consider medication 
education or supervised administration. 
 


Consider smoking status and encourage smoking cessation. Please 
note, smoking/smoking cessation affects clozapine levels (see 
section on smoking). 


If patient is symptomatic increase the daily dose by increments of 
25-50mg no more frequently than once a week if tolerated. 
Consider cautious dose increase (especially if dose is already 
450mg/day or above) due to the increased risk of side effects, in 
particular seizures. 
 


0.35-0.50 Good 
Consider repeating assay at 6 months, then annually unless 
response deteriorates, or side effects become troublesome. 


 Poor 


If clozapine treatment has continued for at least 3-6 months at 
current dose, consider psychosocial intervention. Augmentation 
with other psychoactive drugs may be beneficial, although this is 
not recommended in the SPC. Such attempts must be carefully 
considered with respect to side effects. 


0.51-0.99 
Good – no 


clinical signs of 
toxicity 


Review and monitor for diminishing response to clozapine. 
 


Assess and check for adverse drug reactions. Consider a dose 
reduction.  
 


Levels above 0.6mg/L suggest an increased risk of adverse effects 
such as seizures. Consider using an anticonvulsant (not 
carbamazepine) as prophylaxis if dose reduction is thought to be 
inadvisable. 
 


Levels ≥ 1mg/L require urgent review of the patient and a cautious 
dose reduction (e.g., 25mg/day in week 1, further 25mg/day in 
week 2, etc.) to bring plasma clozapine below 1mg/L. Check LFTs. 
 
Clozapine levels should be repeated 5 days after dose adjustments 
to allow sufficient time for steady state to be achieved. Repeat 
assay after 1 week following a new dose and 3 monthly thereafter. 


 
Poor-clinical 
features of 


toxicity 


Cautious dose reduction (see above) to bring plasma clozapine 
level below 0.6mg/L. Repeat assay after 1 week on new dose. 
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Norclozapine levels 


When interpreting clozapine levels, consider the ratio of norclozapine compared to the clozapine 


level. 


▪ If the norclozapine level is approximately 2/3rds of the clozapine level (within expected range), 


the level will only need to be repeated if the dose is changed, the patient stops smoking, and/or 


adverse effects are noted. 


 


▪ If the norclozapine level is >2/3rds of the clozapine level, repeat the level. If the repeated level 


is a similar value this may indicate that the patient: 


- has been partially compliant in the preceding days 


- is on a medication that increases liver enzymes and increases metabolism of clozapine 


- is a fast metaboliser 


 


▪ If the norclozapine level is <2/3rds of the clozapine level, repeat the level. If the repeated level 


is a similar value this may indicate that the patient: 


- has been partially compliant in the preceding days 


- the sample obtained was not an accurate trough level 


- clozapine metabolism is saturated either because of the dose or the inhibition of liver 


enzymes caused by concomitant medication 


- is a slow metaboliser 


The duty pharmacist and clozapine team can be contacted for advice on co-administered medications 


and/or for further advice on clozapine level interpretation. 


 


Ending therapy 


In the event of a planned discontinuation of clozapine therapy, a gradual reduction in dose over a 1–


2-week period is recommended. If abrupt discontinuation is necessary, the patient should be carefully 


observed for the occurrence of withdrawal reactions. 


 


Restarting after unplanned discontinuation (treatment break) 


Sudden discontinuation of clozapine following non-compliance may result in abrupt and severe 


relapse of psychotic symptoms. Once clozapine has been discontinued the plasma level drops very 


quickly. Based on an average half-life between 7 to 14 hours, after 35-70 hours (5 times the half-life) 


there will be no detectable clozapine left in the patient’s system. Along with the rapid decline in 


plasma levels the tolerability to side effects, including seizures, develops.  


Clozapine should not automatically be continued at the previous dose due to the increased risk of side 


effects. In such instances, the Clozapine Service should be contacted for advice on starting dose and 


speed of re-titration.  
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Omission of clozapine for more than 48 hours necessitates re-titration of the dose starting at 12.5mg 


or 25mg/day; during which frequency monitoring of parameters is mandatory. Whenever possible, 


such a treatment break should be avoided.  


The Clozapine Service needs to be informed of any treatment break so that they can inform ZTAS. 


Depending on the duration of the treatment break more frequent FBC monitoring may be necessary.  


 


Smoking 


In the UK, NICE recommends that every person who smokes, including those receiving community and 


in-patient mental healthcare, should be offered support to stop smoking. Smoking increases the 


clearance of clozapine; hydrocarbons found in tobacco smoke induce various liver enzymes in 


particular cytochrome CYP1A2, an enzyme responsible for the metabolism of clozapine. Therefore, 


smokers would require higher doses than non-smokers. Raised clozapine levels may cause drowsiness, 


ataxia, confusion, and seizures.  


 


Starting smoking 


Plasma clozapine levels should be monitored, and clozapine doses subsequently adjusted to ensure 


the plasma level does not become sub-therapeutic. Unless clinically indicated, the levels should be 


checked 2-4 weeks post change in status. 


 


Stopping smoking 


Smoking cessation can increase clozapine plasma levels by 50-70%. Stopping smoking can dangerously 


increase clozapine plasma levels through reduced metabolism and it is possible that plasma levels can 


be elevated to toxicity. Dose reduction may be appropriate during smoking cessation; necessary 


reductions in daily dose should be approximately made by 10% per day. As CYP1A2 activity is affected 


by hydrocarbons and not by nicotine, nicotine replacement therapy (NRT) will not affect the 


clozapine/smoking interaction. 


Less than 48 hours 
 


Continue treatment 
 


48 – 72 hours 


 
Clozapine cannot be continued at previous dose. Needs re-
titration. Contact Clozapine Service for advice on starting 


dose and speed of re-titration 
. 


More than 72 hours 


 
Needs full re-titration. Contact Clozapine Service for advice 


on starting dose and speed of re-titration 
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To note, it may be necessary to reassess the likelihood of patients restarting smoking and the potential 


reduction in plasma clozapine level in response. If this occurs it is likely the clozapine dose would 


require increasing.  


 


Management of Common Adverse Effects 


Clozapine Induced Constipation 


Clozapine induced gastrointestinal hypomotility (CiGH) is common and serious side effect that has the 


potential to lead to severe complications. Clozapine exhibits anticholinergic effects which may cause 


impairment to intestinal peristalsis by slowing gastrointestinal transit. Constipation can occur as a 


result and rapidly becomes fatal if left untreated thus leading to intestinal obstruction, faecal 


impaction, and paralytic ileus. Colonic transit time increases with higher clozapine plasma levels and 


therefore routine management of constipation is essential to patients on clozapine treatment. 


If patients are acutely unwell, they may not be able to communicate any changes to their bowel habits.  


It is therefore the responsibility of the medical team to review the patient closely. In an outpatient 


setting, patient education is vital in the prevention of complications. 


The following lifestyle advice should be given to patients to reduce the severity of constipation: 


▪ Have a healthy balanced diet with regular meals which are high in soluble fibre (aim for 


30g/day)  


▪ Adequate fluid intake (approximately 2 litres/day) 


▪ Increase activity and exercise levels 


▪ Establish a healthy bowel routine 


An osmotic laxative such as lactulose or macrogol is recommended as first line treatment. If not 


effective, a stimulant laxative can be added (senna, docusate). All laxative dosing should be in line 


with BNF recommendations. Where possible bulking agents should be avoided in clozapine treated 


patients as they are thought to be counterproductive in patients with severely delayed colonic transit.  


Extra caution is required for patients on concomitant medications that are known to cause 


constipation, especially those with anticholinergic properties (antipsychotics, antidepressants, and 


anti-parkinsonian drugs) which can contribute to constipation. Patients with a history of colonic 


disease or lower abdominal surgery should be carefully monitored as these can increase the risk of 


constipation from developing. 


If intestinal obstruction, faecal impaction, or paralytic ileus develops, clozapine should be stopped 


immediately, and the patient urgently referred to a specialist for treatment. In patients where one of 


these has occurred, patients should be reviewed with respect to restarting treatment and alternative 


options sought; where this is not possible constipation should be resolved first and the patient re-


titrated and monitored carefully. 
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Acute obstruction is a life-threatening medical emergency and requires urgent acute 
hospital admission. 


 
Red flag symptoms include: - 
 


- Moderate to severe abdominal pain lasting over an hour 
- Abdominal distension 
- Diarrhoea (especially if with blood) 
- Vomiting 
- Absent or high-pitched bowel sounds 
- Metabolic acidosis 
- Haemodynamic instability; leucocytosis or other signs of sepsis 


 


 


Please refer to Appendix 4; a quick reference guide on how to manage constipation in clozapine-


treated patients. 


 


 


 


 


 


 


 


 


 


 


 


 


 


 


Hypersalivation 


Hypersalivation occurs in the early stages of treatment and is likely to be dose related. There are 


currently no licenced pharmacological treatments for the management of clozapine induced 


hypersalivation. Unlicensed use of oral (Kwells®; 300-900mcg/day in divided dose) and transdermal 


Points to consider: 


• Always ask about constipation in anyone taking clozapine. 


• Always consider lifestyle factors in managing clozapine associated constipation, e.g., improving 


fluid and fibre intake, and exercise. 


• Always aggressively treat constipation in anyone taking clozapine to prevent it deteriorating. 


• Avoid bulk forming laxatives. 


• Always assess anyone taking clozapine for constipation if they are also taking anti-muscarinics, 


e.g., hyoscine or pirenzepine (an unlicensed anti-muscarinic for hypersalivation), etc. Review the 


prescribed laxatives. Ask the CMHT to review causative medication. 


• If you are concerned about the risk of impaction or bowel infarction, immediately refer to A&E 


for (surgical) assessment. 


• Always inform the CMHT of acute constipation and primary care actions. 


• Always report clozapine associated constipation on a Yellow Card. 


 



https://yellowcard.mhra.gov.uk/
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(Scopoderm®; 1.5mg/72hours) hyoscine hydrobromide is recommended as first line treatment within 


LPT.  


NB. Please note there is an increased risk of constipation with hyoscine hydrobromide treatment. 


In cases where this is unsuitable (i.e., ineffective or supply issues) unlicensed use of the following may 
be considered: - 


 
▪ Oral pirenzepine (50-150mg/day in divided doses) 


 
▪ Oral administration of atropine sulphate 1% eye drops - starting dose of 1 drop twice a day 


(this can be increased to 2 drops twice a day based on patient response). 
 


 


Changes to blood pressure 


Hypotension and hypertension are usually seen in the first four weeks of clozapine treatment and are 


related to a rapid escalation. Routine blood pressure monitoring is therefore mandatory during the 


initial stages of titration. Where necessary a decrease in the rate of titration may be required.  


 


Sedation 


Sedation is a transient side effect typically observed in the initial stages of treatment (first few 


months). The total clozapine dose should be in divided doses and, if sedation is a problem, the larger 


portion of the dose can be given at night to reduce day-time drowsiness.  For some patients, a total 


daily dose reduction may be necessary. 


Tachycardia 


Tachycardia occurs in the first four weeks of treatment and usually subsides. Rapid dose escalation 


may precipitate this. In some cases, tachycardia may persist thus requiring an ECG and a cardiology 


referral to rule out any underlying heart disease.   


If a patient presents with benign sinus tachycardia, a clozapine dose reduction may be necessary and 


consideration of treatment with a beta blocker (i.e., bisoprolol and atenolol); and where beta blockers 


are unsuitable ivabradine is recommended.  


Tachycardia, if persistent at rest and associated with fever, hypotension, or chest pain may indicate 


myocarditis (see section on myocarditis). 


N.B. Beta blockers have the potential to mask myocarditis and therefore should not be used in the 


first 6-8 weeks of clozapine treatment. 


Weight gain 


Weight gain is common during the first year of treatment with clozapine, but it may persist; dietary 


and lifestyle modifications are therefore essential. Monitoring of weight measurements including 


waist circumference and body mass index (BMI) should be undertaken at baseline, three months and 


annually thereafter.  
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Dyslipidaemia 


Full lipid profile (including cholesterol and triglycerides) at baseline, three monthly and annually 


thereafter is recommended. Offer interventions in line with national guidance on the management of 


dyslipidaemia where necessary. 


Hyperglycaemia  


There is a higher risk of hyperglycaemia during the first six months of clozapine treatment. Glucose 


monitoring (HbA1c and random glucose level) should be undertaken at baseline, three monthly and 


annually thereafter as a measure control.  Caution should be exercised in patients with pre-existing 


diabetes and where clozapine is seen as an appropriate treatment in this patient group, close 


monitoring is required. 


Fever 


A fever may be present during the first month of clozapine treatment; clozapine induces inflammatory 


response. Paracetamol is recommended for reduction in temperature and a slower rate of titration 


may be necessary.  


NB. Though a fever is not indicative of blood dyscrasias it is recommended to be aware of signs of 


myocarditis and Neuroleptic Malignant Syndrome (NMS). 


Seizures 


Rapid dose escalation of clozapine may increase the risk of seizures. If seizures are suspected, or occur, 


it is advisable to withhold clozapine for 24 hours and refer to a Specialist Neurologist for an 


electroencephalogram (EEG) and consideration of anticonvulsant treatment. If the decision to 


continue clozapine following the occurrence of a seizure is made, it may be restarted at half of the 


previous dose and a clozapine level repeated. 


 


Serious Adverse Event 


Myocarditis/Cardiomyopathy 


Clozapine is associated with an increased risk of myocarditis which has, in rare cases, been fatal. The 


increased risk of myocarditis is greatest in the first 6-8 weeks of treatment, cardiomyopathy can occur 


up to 9 months later. Fatal cases of cardiomyopathy have been reported rarely. 


Myocarditis or cardiomyopathy should be suspected in patients who experience persistent 


tachycardia at rest, especially in the first 2 months of treatment, and or palpitations, arrhythmias, 


chest pain, and other signs and symptoms of heart failure (e.g., unexplained fatigue, dyspnoea, 


tachypnoea) or symptoms that mimic myocardial infection.  


If myocarditis or cardiomyopathy is suspected, clozapine treatment should be promptly stopped, an 


ECG urgently taken, and the patient immediately referred to a cardiologist for further blood tests i.e. 


troponin (marker of myocardial damage)/C-reactive protein. 
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Patients who develop clozapine-induced myocarditis or cardiomyopathy should not be re-exposed to 


clozapine. 


 


Special Patient Groups 


Paediatric and Adolescents  


Clozapine should not be used in children and adolescents due to the lack of an established safety and 


efficacy profile. 


Elderly  


Elderly patients may be more susceptible to side effects and require a slower dose titration 


(recommended starting dose of 6.25mg-12.5mg/day) and lower overall doses. It is recommended that 


dose increments are restricted to no more than 25mg/week. 


Hepatic Impairment 


Clozapine is contraindicated in severe hepatic impairment and so lower doses, regular plasma level, 


and LFT monitoring is imperative if used.  


 


Discharge  


Upon discharge, the Clozapine Service liaises with the discharging doctor to determine placement of 


service user in the community via the completion of a discharge form (please refer to Appendix 6). 


Patients are electronically transferred to the Clozapine Outpatients system via WellSky.   


The GP and community team must be informed of all clozapine initiations/changes to clozapine 


treatment in their patients at discharge. GPs should not be asked to prescribe clozapine due to red 


drug status. GP are solely responsible for the ongoing physical health monitoring of clozapine. All 


prescribing and supplies remain within LPT. 


 


University Hospitals of Leicester (UHL) Deliveries (previously termed 


‘Transfers’)  


Requests to and from UHL for clozapine may arise when an inpatient from an LPT ward is transferred 


for acute care or an outpatient has been admitted directly from the community. All requests are 


processed directly by the Clozapine Service. A supply is only made against a valid prescription and 


ZTAS blood result following medicines reconciliation.  


Any requests out of hours are dealt with by the On-call pharmacist (reached via switchboard).   
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When an inpatient is transferred back to an LPT ward, the Admission Service will undertake the 


process of medicines reconciliation in order to identify any changes to clozapine treatment.   


 


Out of Area Transfer of Care 


Patients who are transferred from out of area to LPT Services will require the Clozapine Service to 


confirm the brand, dose, and date of last administration. Any patient own supplies of clozapine 


brought into inpatient setting must be authorised for use by the pharmacy team who will assess 


suitability for use following the usual procedure.  


Any transfers to an inpatient ward out of hours requiring patient registration with ZTAS will be dealt 


with by the Clozapine Service during working hours; this may delay the supply of medication. Please 


note, GP Summary Care Records (SCR) may not include current information as it is not prescribed in 


primary care (red drug status). 


 


 


 


 


Contact Details 


LPT Clozapine Service: (0116) 295 8392 or (0116) 295 8989; Option 2, Option 4  


Duty Pharmacist: (0116) 295 8989; Option 2, Option 3 


Out of hours pharmacist (On-call): Contact Switchboard on (0116) 225 3700 


Zaponex® Treatment Access Service (ZTAS): 0207 365 5842/ info@ztas.co.uk 


Magna Laboratories: 01989 763333 


 


ZTAS 


ZTAS registration forms can be accessed directly from ZTAS website http://www.ztas.co.uk/ under 


‘Download Forms’. 


 


 


 



mailto:info@ztas.co.uk

http://www.ztas.co.uk/
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Appendix 1 LPT Clozapine Inpatient Escalation Regime (15 day) - see next page 
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CLOZAPINE ESCALATION REGIME (Inpatient) 
 
 
 


Patient name  Ward  


Vitals = Pulse, Blood Pressure (Standing and Lying) and Temperature 


DATE DAY DOSE 9am DOSE 5pm MONITORING 


 1 -  12.5mg  Monitor vitals. Give dose then monitor vitals hourly until 11pm 


 2 12.5mg  12.5mg  Monitor vitals. Give dose then monitor vitals 2 and 6 hours after each dose 


 3 25mg  25mg  FBC required. Monitor vitals. Give dose then monitor vitals 6 hours after each dose 


 4 25mg  25mg  Monitor vitals. Give dose then monitor vitals 6 hours after each dose 


 5 25mg  50mg  Monitor vitals. Give dose then monitor vitals 6 hours after each dose 


 6 25mg  50mg  Monitor vitals. Give dose then monitor vitals 6 hours after each dose 


 7 50mg  50mg  Monitor vitals. Give dose then monitor vitals 6 hours after each dose 


 8 50mg  75mg  Monitor vitals. Give dose then monitor vitals 6 hours after each dose 


 9 75mg  75mg  Monitor vitals. Give dose then monitor vitals 6 hours after each dose 


 10 75mg  100mg  FBC required. Monitor vitals. Give dose then monitor vitals 6 hours after each dose 


 11 100mg  100mg  Monitor vitals. Give dose then monitor vitals 6 hours after each dose 


 12 100mg  125mg  Monitor vitals. Give dose then monitor vitals 6 hours after each dose 


 13 125mg  125mg  Monitor vitals. Give dose then monitor vitals 6 hours after each dose 


 14 125mg  150mg  Monitor vitals. Give dose then monitor vitals 6 hours after each dose 


 15 150mg  150mg  Monitor vitals. Give dose then monitor vitals 6 hours after each dose 


A dose of 300mg should be aimed for. Further dose increases should be made slowly in increments of 50 to 100mg each week.  


The total Clozapine dose should be in divided doses and, if sedation is a problem, the larger portion of the dose can be given at night. 


Please ensure the Clozapine Escalation is prescribed on the 
ePrescribing system as well as the manual prescription. 


Prescriber 
signature 


 Date  


If you have any queries, please contact the Clozapine Technician Tel: (0116) 295 8989 option 2, option 4 / Fax: (0116) 295 8001 
Andrew Moonesinghe | Clozapine Escalation Regime (Inpatient 15 Day) v1 | S:\Pharmacy\Clozapine\Clozapine Escalation Forms\ Clozapine Escalation 15 Day (Inpatient).pdf 
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CLOZAPINE ESCALATION REGIME (Inpatient 8 Day) 


Appendix 2 - LPT Clozapine Fast Escalation Regime (8 day) 


 
  


 


Not suitable for patients aged over 65 


Patient name  Ward  


Vitals = Pulse, Blood Pressure (Standing and Lying) and Temperature 


DATE DAY DOSE 9am DOSE 5pm MONITORING 


 1 -  12.5mg  Monitor vitals. Give dose then monitor vitals hourly until 11pm 


 2 25mg  25mg  Monitor vitals. Give dose then monitor vitals 2 and 6 hours after each dose 


 3 25mg  50mg  FBC required. Monitor vitals. Give dose then monitor vitals 6 hours after each dose 


 4 50mg  50mg  Monitor vitals. Give dose then monitor vitals 6 hours after each dose 


 5 75mg  75mg  Monitor vitals. Give dose then monitor vitals 6 hours after each dose 


 6 100mg  100mg  Monitor vitals. Give dose then monitor vitals 6 hours after each dose 


 7 125mg  125mg  Monitor vitals. Give dose then monitor vitals 6 hours after each dose 


 8 150mg  150mg  Monitor vitals. Give dose then monitor vitals 6 hours after each dose 


A dose of 300mg should be aimed for. Further dose increases should be made slowly in increments of 50 to 100mg each week.  


The total Clozapine dose should be in divided doses and, if sedation is a problem, the larger portion of the dose can be given at night. 


Please ensure the Clozapine Escalation is prescribed on the 
ePrescribing system as well as the manual prescription. 


Prescriber 
signature 


 Date  


If you have any queries, please contact the Clozapine Technician Tel: (0116) 295 8989 option 2, option 4 / Fax: (0116) 295 8001 
Clozapine Escalation Regime (Inpatient 8 Day) v1:\Pharmacy\Clozapine\Clozapine Escalation Forms\ Clozapine Escalation 8 day(Inpatient).pdf 
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Appendix 3 - LPT Clozapine Outpatient Escalation Regime (22 day)  


 


CLOZAPINE ESCALATION REGIME (Outpatient) 
  


Patient name  Hospital  


Please attach the clozapine escalation to the patient’s drug card. 
The chart should be signed when a dose has been administered. 


DATE DAYS OF THE 
WEEK 


DAY AM  PM  


  Monday 1 12.5mg  None  


  Tuesday 2 25mg  None  


  Wednesday 3 50mg  None  


  Thursday 4 50mg  None  


  Friday 5 75mg  None  


  Saturday 6 75mg  None  


  Sunday 7 75mg  None  


  Monday 8 50mg  50mg  


  Tuesday 9 50mg  50mg  


  Wednesday 10 50mg  75mg  


  Thursday 11 75mg  75mg  


  Friday 12 75mg  100mg  


  Saturday 13 75mg  100mg  


  Sunday 14 75mg  100mg  


  Monday 15 100mg  100mg  


  Tuesday 16 100mg  100mg  


  Wednesday 17 100mg  125mg  


  Thursday 18 125mg  125mg  


  Friday 19 125mg  150mg  


  Saturday 20 125mg  150mg  


  Sunday 21 125mg  150mg  


  Monday 22 150mg  150mg  


A dose of 300mg should be aimed for. Further dose increases should be made slowly in increments of 50 to 
100mg each week. The total Clozapine dose should be in divided doses and, if sedation is a problem, the 
larger portion of the dose can be given at night. 


Prescriber’s 
signature 


 Date  


If you have any queries, please contact the Clozapine Technician  


Tel: (0116) 295 8989 option 2, option 4 / Fax: (0116) 295 8001 
Andrew Moonesinghe | Clozapine Escalation Regime (Outpatient 20 Day) v1 S:\Pharmacy\Clozapine\Clozapine Escalation 
Forms\Outpatient\Clozapine Escalation Regime (Outpatient 20 Day) v1.pdf 
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Appendix 4 - Guidance to prevent clozapine-related constipation  
 
 
 


 


RED FLAGS 


Urgent medical review required for the 


following: 


• Moderate to severe abdominal pain lasting 


over an hour 


OR 


• Any abdominal pain/discomfort lasting over 


an hour AND one or more of the following: 


abdominal distension; diarrhoea (esp bloody); 


vomiting; absent or high-pitched bowel 


sounds; metabolic acidosis; haemodynamic 


instability; leucocytosis; or other signs of 


sepsis 


 


If the patient is still 


constipated, discuss with 


senior for consideration of 


PR exam and phosphate 


enema  


 


Start a Bowel Chart & 


Prescribe PRN Macrogol 3350 


1 sachet BD 


 


Is the patient constipated? (Not passed stool for 


48 hours) 


 


Yes No 


Prescribe regular 


Macrogol 3350 1 


or 2 sachets BD  


 


Points to consider: 


• Always ask about constipation in anyone 


taking clozapine. 


• Always consider lifestyle factors in managing 


clozapine associated constipation, e.g., 


improving fluid and fibre intake, and exercise. 


• Always aggressively treat constipation in 


anyone taking clozapine to prevent it 


deteriorating. 


• Avoid bulk forming laxatives. 


• Always assess anyone taking clozapine for 


constipation if they are also taking anti-


muscarinics, e.g., hyoscine or pirenzepine (an 


unlicensed anti-muscarinic for hypersalivation), 


etc. Review the prescribed laxatives. Ask the 


CMHT to review causative medication. 


• If you are concerned about the risk of 


impaction or bowel infarction, immediately 


refer to A&E for (surgical) assessment. 


• Always inform the CMHT of acute 


constipation and primary care actions. 


• Always report clozapine associated 


constipation on a Yellow Card. 


 


When starting a patient on Clozapine 


 


Continue with PRN 


Macrogol 3350  


 


If the patient is still 


constipated, consider 


Regular Senna ON  


 



https://yellowcard.mhra.gov.uk/
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Appendix 5 - LPT Clozapine Alert Card 


 
 


The following alert card is available at request from the LPT Pharmacy Department: 
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Appendix 6 - LPT Clozapine Patient Discharge Form 
 


CLOZAPINE PATIENT DISCHARGE FORM 
 


Please complete this form and email to the Pharmacy Clozapine Department prior to discharge to the following 
account: ClozapineTeam@leicspart.nhs.uk 


Patient’s name:  


Address:  


 


 


Telephone number:  


 


When is the 
discharge needed 


for? 


 
AM 


☐ 


PM 


☐ 


Have TTA bloods been 
taken? 


YES 


☐ 


NO 


☐ 


 


If the medication is to be 
delivered to the patient’s address 


OR 
If the patient is to attend a POCHI clinic  
(In case we need to post medication at any point) 


PLEASE CONFIRM THE DETAILS BELOW BY TICKING THE BOXES 
The patient has no small children at the property  ☐ 


The patient has no pets at the property e.g., dogs  ☐ 


The patient DOES NOT have a shared letterbox ☐ 


Please note the day hospital will need a referral form completing and may not be able to facilitate the patient’s 
attendance straight away - please contact Glenvale Day Hospital on 2694 or 2728 for more information 


For further delivery options, please contact the Clozapine Technician at the Pharmacy Department 


Blood Sampling address:  
i.e., GP or Day Hospital    


  
If the patient is going to be attending Glenvale 
Day Hospital, a referral form needs completing 


and the day hospital need to be contacted. 


 


 


 


 
 


Name of CPN / 
Care Worker 
(Please Print): 


 Telephone:  


Location:  


You will need to forward our contact details on to the patient in case they have any problems or 
queries with their medication whilst in the community. 


 


Clozapine Technician 
LPT Pharmacy Services 
Bradgate Mental Health Site 
Glenfield Hospital 
Groby Road 
Leicester LE3 9EJ 
Tel: (0116) 295 8392 


Pharmacy use only 


Labels sent:        □ 


Blood forms sent:       □ 


GP Letter (LLR APC)           □ 


Address Details double checked against System1/Royal Mail  


 □ 


Sent By: ______________ Address Checked By: __________________ 
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